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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 4 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
- a N N || o PV cnemaim e
P |
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 868.38831 MHz -54.14 dBm —41.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -54,19 dém -41,19 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -53.96 dBm -40.96 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60222 GHz -54.42 dBm -41.42 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,49896 GHz -53,22 dBm -40,22 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07881 GHz -53,03 dBm -40,03 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82992 GHz -48.84 dbm -35.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91092 GHz -48,90 dBm -35.90 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -48.28 dBm -35.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.66104 GHz -47.97 dBm -34.97 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.86030 GHz -42.79 dBm -29.79 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60524 GHz -42.69 dBm -29.69 dB&
p— m——
)i 2 )i [
L JL ) L JL J
3.AUG.2023 23.AUG.2023
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
-50 dB il
A
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 976,97401 MHz -54,31 dBm -41.31 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61552 GHz -54.43 dBm -41.43 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.78455 GHz -52.39 dem -39.39 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -48.75 dBm -35.75 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59805 GHz -48,16 dBm -35.16 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.83747 GHz -42.82 dBm -29.82 d&
i
I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 4/ 10MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
" Al PV i el S0 dBm i - N
[t nl
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -54.16 dBm -41.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.01348 MHz -54.23 dBm -41.23 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -37.28 dBm -24.28 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60467 GHz -54.55 dBm -41.55 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.62160 GHz -53,28 dBm -40,28 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.05329 GHz -52,94 dBm -39.94 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95992 GHz -48.84 dbm -35.84 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92642 GHz -48.72 dBm -35.72 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65954 GHz -48.16 dBm -35.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61455 GHz -48,39 dBm -35.3% dB
13.000 GHz 18.000 GHz 1.000 MHz 15.81956 GHz -42.80 dBm -29.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.79039 GHz -42.85 dBm -20.85 dB&
p—— m—
)i 2 )i [
L JL ) L JL J
AUG.2023 23.AUG.2023

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
50 db: 3 A w’ e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 89456522 MHz -54,25 dBm -41.25 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.62531 GHz -54.63 dBm -41.63 dB
1.765 GHz 3.000 GHz 1.000 MHz 1,76521 GHz -51.80 dBém -38.80 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93692 GHz -48.83 dBm -35.83 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,70304 GHz -48,21 dBém -35.21 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.83914 GHz -42.71 dBm -29.71 d&
i
JL J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 4 / 15MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
" " . el e =0 dbm - Y, o Mm
=
el R
el
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -54.23 dBm -41.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz -54.27 dBm -41.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -45.77 dBm -32.77 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -38.74 dBm -25.74 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.93518 GHz -52,95 dBm -39,95 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.62042 GHz -53.34 dBm -40.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94442 GHz -48.83 dbm -35.83 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90842 GHz -45.00 dBm -36.00 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63305 GHz -48.18 dBm -35.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57205 GHz -48.23 dBm -35.23 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60566 GHz -42.78 dBm -29.78 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.81331 GHz -42.30 dBm -20.80 d&
p— m——
)i 2 )i [
JL ) L JL J
3.AUG.2023 48 23.AUG.2023 22

Highest Channel / QPSK

Date:

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém M
50 des nrh, =
I it
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 904, 26037 MHz -54,15 dBm -41.15 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.61062 GHz -54.46 dBm -41.46 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -28,50 dBém -15.50 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -48.78 dBm -35.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.60705 GHz -43.14 dBm -35.14 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.86705 GHz -42.78 dBm -29.78 d&
i
JL J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 4 / 20MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
" Al POV e e bt 50 dBme . A D v
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.09585 MHz -54.32 dBm -41.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -54.25 dBm -41.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -47.41 dBm -34.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68828 GHz -43.97 dBm -30.97 d8
1.765 GHz 3,000 GHz 1.000 MHz 2,55575 GHz -53,12 dBm -40,12 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.04794 GHz -53.27 dBm -40.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85793 GHz -48.87 dbm -35.87 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92342 GHz -48.02 dBm -36.02 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61555 GHz -48.18 dBm -35.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61705 GHz -48.28 dBm -35.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.85580 GHz -42.68 dBm -29.68 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.81706 GHz -42.65 dBm -29.65 d&
p—— m—
)i 2 )i [
L JL ) L JL J
3.AUG.2023 23.AUG.2023

Highest Channel / QPSK

Date:

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém
50 dem— _— " POl e ek
R e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 999,27286 MHz -54,32 dBm -41.32 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.61 dBm -32.61 d8B
1.765 GHz 3.000 GHz 1.000 MHz 1.77179 GHz -29.34 dém -16.34 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94342 GHz -48.75 dBm -35.75 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.69054 GHz -48,06 dBm -35.06 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.87080 GHz -42.80 dBm -29.80 d&
i
JL J -

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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s=amranas. FCC RF Test Report Report No. : FG380206B
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0007
Note:
1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.3 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number : A108 of A201
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SPORTON LAB.

FCC RF Test Report Report No. : FG380206B

LTE Band 12 (Main PA)

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz

Mod.

QPSK

16QAM

64QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Result

Middle CH

4.67

5.57

6.00

PASS

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz ke 30.de__AQT 2ms @ RBW 10 MHz
@153 view @153 view
—— N
o o
00 00
\ N
\
1E- 3 1E- -
|
i Y
v \
1€ + 1€
1 i
1
F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2214 cbm 27,51 dbm 5.37 dB 2.35 dB 3.91 dB 4.67 dB 5.04 dB Trace 1 | 2111 cbm  27.26 dbm 5.16 dB 2.95 dB 4.67 dB 5.57 db 5.03 dB
e — — —
CERRREE ] [ BERRERE I
Date: §.AUG 2023 16:59.08 Date: §.AUG 2023 16:59.38

LTE Band 12 / 10MHz / 64QAM

NA

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 cBm  Offset 14,00 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz
@153 view
S
o
5
00
1E-
1 L
3
5
F 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 20.05 cbm 27,32 dbm 7.27 dB 3.04 dB 4.99 dB ©.00 dB 6.67 dB
—— —
[TTEREN

Date: 5 AUG.2023 17:00:08

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

26dB

Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH

1.28 1.27

2.97

2.99

4.87

4.87

9.65

9.69 -

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 5.AUG.2023 15:51:45

DCate: $.AUG.2023 155225

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 16.67 dBm| ™Il 1641 dBm)
707.80770 MHZ| » 707.64270 MHz
20 d8 1 20 d8 .
- PP PP | 26.00 dB - . ¥ ndB 26.00 dB
o o A e NP A ey 1.278300000 MHZ e LI AN oy oy 1.267100000 MHZ|
- Q factor 553.7 b Q factor 558.5
0 dém + - 0 dam: i i
¥ N 1/ \
-10 dBm - -10 dBm ¥
d o/ - o A
20 dam 20 dem
T T e o N N
onmy /A - ey W e
-30 déim “30.dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 707.8077 MHz 16.67 dém ndB down 1.27683 MHz ML 1 707.6427 MHz 16.41 dBm ndB down L2671 MHz
T1 1 706.8594 MHz -9.37 dém ndé 26.00 dB T1 1 706.8762 MHz -9.70 dém ndé 26.00 d8
T2 1 708.1376 MHz -9.31 dBm  factor 553.7 T2 1 708B.1434 MHz -9.52 dBm  factor 556.5
L L J L L J [

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Date: 5.AUG.2023 16:12.36

DCate: 9.AUG.2023 161219

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.67 dBm| ™Il 16.04 dBm)
1 708.23730 MHZ| M1 708.21930 MHz
20 20 d8
J U PR S L P, 26.00 By e S L ST, 26.00 iy
g Vi 1 B - \ 2.967000000 MHZz 104 il ~Bw v N\ 2.985000000 MHZ|
- Q factor \ 238.7 b 7 Q factor \ 237.3
{ \ { \
0 dBm . T 0 dam. : T
b 15 Y |
10 dBm -10 dBm -
| \ ]
/ - A / \
20 d3m 1 - = 20 dBm < 7 )
S P A A R
30 dBm S
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 708.2373 MHz 17.67 dém ndB down 2,567 MHz ML 70B.2183 MHz 16.54 dBm ndB down 2,985 MHz
T1 1 706.0255 MHz -8.25 dBm ndé 26.00 dB T1 1 706.0135 MHz -8.91 dém ndé 26.00 d8
T2 1 708.9925 MHz -8.57 dBm  factor 238.7 T2 1 70B.9985 MHz -9.42 dBm  factor 237.3
L L J L L J [

Sporton International Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.71 dBm) ™M1[1] 15.63 dBm)
708.75900 MH?Z| 707.26000 Mz
20 M1 20
_ A nde X 26.00 dB ndB 26.00 dB
04 T O e el oA N 4.865000000 MHz 0d ALY BRI A, s 4.865000000 MHz
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.759 MHz 16.71 dBm nd@ down 4.B65 MH2 M1 707.26 MHz 15.63 dBm nd@ down 4.B6S MHZ
TL 1 705.072 MHz -9.11 dBm nd8 26.00 dB T1 L 705.062 MHz -10.73 dbm nd8 26.00 dB
T2 1 709.938 MHz -8.99 dBm Q factor 145.7 T2 1 709.948 MHz -10.20 d8m Q factor 145.4
L ] J V- \ JU J

Date: 5 AUG.2023 16:28.16

DCate: $AUG.2023 162559

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 1

6QAM

pectrum t“‘? E um l"%‘
Ref Level 30.00 Gbm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.10 dBm| ™Il 16.37 dBm|
707.3800 MHzZ| 707.7600 MHz
20 — 20
PR P . 26.00 dB R Xon B, - 26.00 dB
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.38 MHz 18.10 dBm ndB_down 9.65 MHz ML 707.76 MHz 16.37 dBm ndB_down 9,69 MHZ
TL 1 702.885 MHz -7.95 dBm ndd 26.00 dB T1 L 702.625 MHz -9.64 dBm ndd 26.00 dB
T2 1 712.315 MHz -7.28 dBm qQ factor 73.3 T2 1 712,315 MHz -8.80 dBm qQ factor 73.0
L ] J V- \ JU J

Date: 5 AUG.2023 16:44.32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0OBW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz

15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM | QPSK

Middle CH 1.09 1.09 2.72 2.72

4.46 4.45 9.01 8.95

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

T trum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
| | ™M1[1] 16.28 dBm) ™M1[1] 15.92 dBm)|
. 707.20350 MHzZ| 707.26780 MHz
20 d8 20 dB 1
| 7 1.088111888 MHz ¥ 1.086111888 MHZ
A anvra Ve PO et Aty e
10 di 10 d =
0 dom . fr 0 dem. P
/ N 7 \
/ \ ; \
-10 dBm - - -10 dBm - T
7 \ 7
I L N
20 dgm —— = 20 dBm 2 =
P P X e S
36 et AR fBFr=r
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 707.2035 MHz 16.28 dBm ML 1 707.2676 MHz 15.92 dBm
T1 1 706.95734 MHz 9.17 dém Occ Bw 1.088111888 MHz T1 1 706.95455 MHz 8.04 dém Occ Bw 1.088111B88 MHz
T2 1 708.04545 MHz 10.91 dBm T2 1 708.04266 MHZ 8.47 dbm

Date: 5.AUG.2023 15:51:31

DCate: 9.AUG.2023 155211

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum |5 Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 27 aBm ™Il 17.05 dBm|
M1 708.24330 MH?Z| 707.08040 MHz
20 20 d8
- - . 5 5N - 5 5N
TE IO SNV R Az 2.715284715 MHz T, 2 2.715284715 MHz
10d - - 104 = !
{ \ ! \
0 dem / ' 0 dém . .
] \ f L
10 dBm - -10 dBm
[ \ 1 \
/ e - J \ _
20 dBM—— = L L 20 dBm —+—f e ST -
-30 dem 230 dBm-
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 708.2433 MHz 18.27 dBm ML 707.0604 MHz 17.05 dém
T1 1 706.14535 MHz 12.39 dBm oce Bw 2.715284715 MHz T1 1 706.13936 MHzZ 10.26 dBm oce Bw 2.715284715 MHZ
T2 1 708.85064 MHz 12.44 dBm T2 1 708.85465 MHz 11.41 dBm

Date: 5.AUG.2023 161222

DCate: 9.AUG.2023 161205

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.08 dBm) ™M1[1] 15.18 dBm)
- . 707.85000 MHz - 707.64000 MHZ]
¥ Occhw T2 4.455544456 MHz 5 Occ B 4.445554446 MHz
T O Nk Vit . | L P O eV Lo B T
10d 1 104 e T
| /
od ] L 0 di . |
/ \ / |
-10 d - - 10 df - -
/ \ / |
/ \
20d L S AVANYES 20d R e S
| o I PR A
Do i L <o de
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.85 MHz 16.08 dam ML 707,64 MHz 15.18 dam
T1 1 705.28222 MHz 10.17 dBm Oce Bw 4,455544456 MHz T1 L 705.29221 MHz 8.66 dBm Oce Bw 4,445554446 MHz
T2 1 709.73776 MHz 11.73 dam T2 1 709.73776 MHZ 10.80 dam
- - —
L L J L L J
Date: 8 AUG 2023 16:29.02 Date: 5 AUG.2023 162845

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 18.61 dBm) ™M1[1] 17.93 dBm)
- M1 707.9800 MHz - 1 705.7020 MHz,
T p 05 B, 9.010080011 MHz X £.951048951 MHZ
e PPy P AOREBY o
10 di T 10 d 7
! |
od 0 d
If ‘\
-tod - 10 d
p / e . / [P
| 20 dBm—{—— = = 20d = e
a0 30 divh—=
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.98 MHz 18.61 dam ML 705,702 WAz 17.33 dam
T1 1 702.9845 MHz 11.43 dBm Oce Bw 9.010985011 MHz T1 L 703.0245 MHz 10.94 dBm Oce Bw 5.951048951 MHz
T2 1 711.9958 MHz 11.35 dam T2 1 7119755 MHz 10.24 dom
L L J L L

Date: 5 AUG.2023 16:44.18

DCate: $ AUG.2023 164501

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

[ ‘J o
Spi um = Sp um v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
d 3 3 ABS Line SPURIQLIS INE_ABS PAS!
20 dIB’I';“H PURIOUS INE_ABS P -\ 20 GBH‘.‘P f“ S
/ &
10 dBm 1 \ 10 dBm T ’
|
ode | \ 0 dom }
| /
-10 dBm 4 -10 dBm
SPURIOUS_LINE_ABS \ /
20 dem hi‘ 20 dim f k
.30 dem 11 ! -30 dBm {
-40 dem / . -40 defn .
/ \W .
A N
50 dem - G ——
s Sl - A.—-‘L—“—-w-—_..— —
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.82 dém -12.82 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.79121 MHz 20.81 dBm —-SWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99575 MHz -16.92 dém -3.32 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00345 MHz 16.72 dBm 7o de
599.000 MHz 701.000 MHz 100.000 kHz 69924675 MHz 21.12 dBm -8.88 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.12 dbm -12.12 dB
.
i J1 ( ]

Date: 9.AUG 2023 15:45:44

Date: 9.AUG.2023 15:53:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Line sPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS_) INE_ABS PABS 20 dbm
10 dBm ! ™, 10 dbm/
/ \
-10 dem ’ ’
SPURIOUS_LINE_ABS
-20 dem
Pl \
-30 dém
1 st
-40 dem 40 dBm
s =
-50 dem = 50 dBm L
S——— —
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -20.22 dém -7.22 d8 714.000 MHz 716.000 MHz 100.000 kHz 714.87612 MHz 13.93 dBm -16.07 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.98906 MHz -21.50 dBm -8.90 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00295 MHz 22 49 dBm o9 de
589.000 MHz 701,000 MHz 100,000 kHz 699,62038 MHz 13.60 dBm -16.20 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz ~50.07 cbm 207 db,
Y
i it L ) e

Date: 8§ AUG 2023 15:48:02

Date: 9 AUG 2023 15:5528

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
. ; ; AES Line _SPURIQUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P /_\ 20 gbine rL 5
10 dem ’ l 10 dBm: /{ \
ode ‘! k 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS I\A j
-20 dBm w’k -20 dBm f
-20 dBm + ‘W\ -30 dBm | lﬁ
-40 dem f"j -0 difn \
-50 dem  ——— - "—ﬁ{am ]
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.,17 dém -11.17 de 714.000 MHz 716.000 MHz 100.000 kHz 715.76324 MHz 20.90 dBm -9.10 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99735 MHz -15.24 dBm -2.24 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00005 MHz -16.20 dBm -3.20 dB
£299.000 MHz 701.000 MHz 100.000 kHz £92.22078 MHz 20.98 dBm -9.02 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -22.67 dbm -9.67 dB
\
i - i t b

Date: 9.AUG 2023 15:46:30

Date: 9.AUG.2023 15:53.56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
A
10 dBm o ""‘"“"\\ 10 dam[""“* \
0 dB fJf \ 0 dem+ \I
-10 dBm ‘f -10 :IBL |
SPURIOUS_LINE_ABS \.
-20 dem: v Mﬂﬂ -20 m
W )U'H-L
-
-20 dBm //W ’—}lsu dem \%
"4'/ ‘-._‘“.
-40 dBm —— -40 dBm ——
/,.w” |
50 dBm — -50 dem
,--v_"_m— gyw_"’“wm-_.
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.86888 MHz -22.65 dém -9.65 d& 714.000 MHZ 716.000 MAz 100.000 kHz 71528971 MHz 12.03 dBm -16.97 db
£58.500 MHz £93.000 MHz 30.000 kHz £98.99166 MHz -24.10 dém -11.10 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 0824 e 24 04 dBm 1104 db
£99.000 MHz 701,000 MHz 100,000 kHz £99,29471 MHz 13.27 dBm -16.73 dB 716,100 MHz 725000 MHz 100000 kHz 16 10445 Mie 5152 dbm 502 db
T
I 1 P

Date: 8§ AUG 2023 15:43:49

Date: 9 AUG 2023 15:56:13

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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FCC ID : 2AFZZRA98G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUS INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
I a
10 dém [ 10 dBm - \\
ode { \H 0 dBm !/
-10 d8m -10 dBm ¥
SPURIOUS_LINE_ABS m f
-20 dem .rl\ -20 dBm /1. M
30 dem i -30 dem \
.
b’ #\«
_40 dem \\-_ 40 deyn
.
50 derm e Herm —
| IS ey —‘-v“'m-_‘_,,_.__
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.16 dBm -15.16 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.79720 MHz 19.69 dBm -10.31 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99645 MHz -21.07 dém -8.07 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00205 MHz -18.26 dBm -5.26 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.23277 MHz 19.71 dém -10.20 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -26.99 dBm -13.99 dB
T
i - i t b

Date: 9.AUG.2023 15:47.18

Date: 9.AUG.2023 15:54.42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm A 10 dBm 2% ,\
0 dB /‘ \‘ 0 dem T
-10 dem - ! -10 dg|
SPURIOUS_LINE_ABS ﬂ ‘
-20 dem J 20 dgm
-30 dBm i} ""h-i B “F
T A
-40 dBm = -40 dBm -
- ""/
e
-50 dBm — e -50 dem
s i pe—
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.23 dém -15.23 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.06803 MHz 12:19 dBm -17.81 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99725 MHz -27.14 dBm -14.14 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00455 MHe 28 13 dBm 1513 db
599.000 MHz 701.000 MHz 100.000 kHz 699.31668 MHz 11.06 dém -18.04 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -27.50 dBm -14.90 dB
Y
I 1 P

Date: 8 AUG 2023 15:49:36

Date: 9 AUG 2023 15:56:59

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZRA98G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

. ; ; AES Line _$PURIOUS_LINE |ABS PAB
20 ghilie ~FPURIOUS_LINE_ABS P '.\ 20 gbine i'a 5
] N
10 dBm Hl “ 10 dBm f \
0ds | 0 dem T
-10 dem ‘. -10 dBm f
SPURIOUS_LINE_ABS
-20 dem i 1% -20 dBm k
-30 dem I wﬂ 30 da?\ ﬂ b
" ¢
oo / A () ALV \
,m/'[ N o,
50 dem = -50 dem e
[ IOV —— | - B
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -25,57 dém -12.57 de 712.000 MHz 716.000 MHz 100.000 kHz 715,74076 MHz 20.98 dBm -9.02 d&

698.900 MHz 599.000 MHz 30.000 kHz 508.99655 MHz -17.34 dBm -4.34 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00405 MHz -16.67 dBm -3.67 dB

£99.000 MHz 702,000 MHz 100.000 kHz 699,22627 MHz 21.40 dBm -8.60 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.05 dBm -12.05 dB

T
i [_] N 1 ) o

Date: 9.AUG.2023 16:068.09

Date: 9.AUG.2023 16:14.07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3 AUG 2023 16:08:38

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
e
10 dem 7o ] |[] 22 . .\
o ds | \ dem
f 1
. | \
-10 dBm | 110 dBm !
SPURIOUS_LINE_ABS JI &
20 dem 20 dim
) I
-30 dBm -30 dem
/
_,_.4/
_40 dam — 40 dBm
_— e
—w-—-“r/ M“W\.\_
-50 dBm - -50 dem: = =
U Ny I
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,85599 MHz -24.25 dBm -11.25 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.54396 MHz 9.99 dBm -20.01 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99106 MHz -26.93 dém -13.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600794 MHz 34.87 dBm CiETde
£99.000 MHz 702,000 MHz 100,000 kHz £99,33716 MHz 9,62 dem -20.38 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11934 MHz 29.03 dBm 503 db,
T
i J1 "

Date: 9 AUG 2023 16:16:34

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE |ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine £ S
f \ /
10 dém l 10 dBm K \
0ds l\ 0 dem J
-10 dem -10 dBm F
SPURIOUS_LINE_ABS I
-20 dem j nr -20 dBm r«
-30 dém i i -30 dém it T
WA W
-40 dBm A w W - - i~ I‘\
-50 dem - wﬂ -50 dem W.\‘\n
J I ey R N
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -23.54 d&m -10.54 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.73776 MHz 20.20 dém -5.80 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99945 MHz -15.33 dBm -2.33 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00225 MHz -14.34 dBm -1.34 dB
£299.000 MHz 702.000 MHz 100.000 kHz £92.24725 MHz 21.16 dBm -6.94 db 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.00 dbm -12.00 dB
T
i - i t Ve

Date: 9.AUG.2023 16:06:59 Date: 9.AUG.2023 16:14.56

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -28,42 dém -15.42 dB 706.000 MHZ 716.000 MHz 100.000 kHz 700.24176 MHz 4.85 dBm -25.15 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,99046 MHz -32.34 dBm -19.34 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,07607 MHz -36.26 dBm -23.26 dB
£99.000 MHz 709.000 MHz 100.000 kHz 707 42657 MHz 5.10 dBm -24.90 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.51 dBm -19.51 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG380206B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -27.50 dém -14.50 d& 706.000 MHz 716.000 MHz 100.000 kHz 71237568 Tz 19.05 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99735 MHz -26.20 dém -13.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600864 MHz 27.80 dBm 1480 dB
£99.000 MHz 709,000 MHz 100,000 kHz £99,59441 MHz 19.11 dBm -10.89 d& 716.100 MHz 725000 MHz 166 D00 kHz 716, 10645 MHz 28,12 dBm Zit 19 B
T
I - M TN «

Date: 9.AUG 2023 16:30.44

Date: 9.AUG.2023 16:47.42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8 AUG 2023 16:42:13

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A . ' abs Line _§PURIOUS_|LINE_ABS, PABS
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,87777 MHz -31.76 dém -18.76 d& 706.000 MHz 716.000 MHz 100.000 kHz 70850250 MHz .35 dBm -26.65 dB
598.500 MHz £99.000 MHz 30.000 kHz £98.92622 MHz -35.60 dBm -22.60 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 02502 WMHe 30-5% dom o7 5t db
599.000 MHz 709.000 MHz 100.000 kHz 708.10589 MHz 3.89 dBm -26.11 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.50 dBm -23.90 dB
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

‘ =K
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PAR
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
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-20 dBm -20 dBm
-30 dBm -30 dBm
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Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 357.90016 MHz -54.42 dBm -41.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 241.40898 MHz -54.43 dBm -41.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 905.14225 MHz =-53.65 dBm -40,65 dB 725,000 MHz 1,000 GHz 100.000 kHz 917.14007 MHz -53.58 dBm -40,58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95676 GHz -44.51 dBm -31.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -39.81 dBm -26.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -39.77 dém -26.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07923 GHz -42,40 dBm -29.40 db 7.000 GHz 9,000 GHz 1.000 MHz 7.07173 GHz -42,54 dBm -20,54 d&
il il
L L J - L L J e
Date: 9.AUG 2023 15:50.21 Date: 9 AUG.2023 15:51.05

Highest Channel / QPSK

Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—

| SPURIOUS_LIMNE_ABS_
-20 dBém

-30 dém

-40 dBm

-50 dBém
g

-60 dBém

-70 dB
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Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions

Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 601.12173 MHz -54.32 dBm -41.32 d8
725.000 MHz 1.000 GHz 100.000 kHz 943,13534 MHz -53.65 dem -40.65 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -44.30 dbm -31.30 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.87427 GHz -39.76 dBm -26.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06673 GHz -42.46 dBm -29.46 d&
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